-~

/" .*  MODEL 108
COMPACT TRACTOR
; : Parts Catalog No. A1226
iHI Liler 2500 675 o

NOTE: This catalog replaces the previous issue - 1226 -
which is obsolete and should be discarded

Breather, Crankcase

Cylinder Block
Cylinder Head
Electrical System
+ Engine Block & Attachmg F’arts
Exhaust System
Filter, Breather

Baffles & Shrouds
Beits & Pulleys

tlectrical System ... .........

ALPHABETICAL INDEX _

4

. ENGINE SECTION
GRID '

C6 . Fuel Strainer
A8 Fuel System

i C6-C8 Spark PIug. .o
AB-AID ‘Starter ..:....... /L.

AB 7 Tank; Fuel

BASIC TRACTOR SECTION
GRID

* BB L H0.0d.....' ..... e e ate
B14-C2 Implement Lift
AG-A10 . Model G14 Weight Box

B10 - Model J6 Headlamp Kit
B10 Plate, Engine Mounting

C12 * PTO Ciutch

, B2. Transmission ,

. A2 Fiywhee! ...........%. . ..., g

................

AB: Gasket Kits ..... .
. Al2-A14 Governor .. ... O .

A12  Throttle Linkage
) Valves ..%.............

C6-C8. " Seat, Operators
B4 Steering Whee!l & Gear
B2 | ToolTray ........ &

B2 - Wheels, Front & Re@r



Indexes ‘,

. This Parts Catalog is arranged for easy

identification of Genuine CASE “Service
Parts, . An alphabetical ‘index is provided at
the front of this Catzlog to locate the major
groups or assemblies,-A numerical index at
the ‘rear of the. Catalog gives the part nuin-

- bers and 4he pages on which they are de-

scribed. )

Illustrallons T

All -parts are. illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeach other. Re-

. ference numbers are used in the illustra-
tions, These numbers correspondto thosein -

the "Reference Number" column and are fol-
lowed by the part number description and

quantity required.

lndented Description

Orders

- Orders shouldp dinly spec:1fy correctpa?rt
number, full description, quantity required
machine model and engine model, machine
and engine serial pumbers, method of ship-

ment and shippin address
Changes 1

When changes jo the machine make itnec-
essary, revised jpages for this book will be

|

" jssued. The revised pages will be issued with’

the same page number as those they replace
and the ”1ssue' number and date will be
-advanced.

"It is  impergtive that revised Parts Book
pages be inserted into their respective
Parts' Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of th book

- Indented parts in the descnphve list are apart of the preceding assembly or sub- -agsembly.
The qua.ntity shown in the "Number Required" column is the fumber of parts used on a-mar
cHine except where parts are ‘indented in descriptive list. In thi case. the quantity shown is the

number required for the preceding agsembly or sub-assembl

" DESCRIPTION

REF, PART NO. REQ'D
" A 55150 ‘CYLINDER ASSY - rear steering ... ..:..... R | .
28 A 56208 - SOCKET ASSY - rear cylinder . .. .. ......... e 1 -
28 A 55856 . PLUG - adjusting, socket assy. . ... e s e e 1
30 'A 55957 BEAT - 80cket ball, . .. v v dives v itomntecunns 2 .
- 31 -A 56210 SPRING - socket . , . ... .. e ey e e O
32 A 56209 SEAT - socket spring .. ... S A S IS S
33 G 45175 " CLAMP ASSE/{ Bocketassy. .. ;...... ORI I
16- 836 BOLT - 1/2" x 2-1/4" N.Fhek. . oo vvunnnnns S
+ 34 132- 104 \Fﬁ?’cotter. 3/16"x3" . ....| [P R 1
35 A 55889 STUD - ball,socket & cylinder .} .......... ... 2
36 13- 410 BOLT - 1/4" x.5/8" N:.C. hex T SR
LOCKWA.SHER ~1/4"SAE . .| v i i e e 4

37 92-- 4

)

R Terms "Right Hand” and "Left Hand" . -

"Right' Hand" and "Left Hand" sides of this machine are etermined by standing at the réar

- of the unit and facing in the direction of forward travel.

> - .

-CASE MODEL

TRACTOR MODEL AND"
SERIAL NUMBER -

—

o
H

i

: ENGII;IE MODEL SERIAL AND
SPECIFICATION’ NUMBER

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS -

108 TRACTOR

C19070

SERTAL NUMBERS




' ; ‘ . i
:“' ' \‘ . ! ' ' F’
. j

>

ro | T " . . . .
/ 1@8 COMPACT TRACTOR. .- % - '~ .

070 ENGINE . . S
) |

e

- 14

15
15
15
(15
16
16
186
16

17
18
18
20
21
22
23
24
25
- 26
27

30
31
32

-33 -

34
35
36
37
38
39

17

- 28 7
-28

BR 93585
BR 390347
BR 390348
BR 380349
BR 390350

- BR./ 299569
BR 299570
209571
299572
295840

.295841
298614
270430
390402
222114
92659
27803
390419
93630
292260
261055
221596
65906 '
26828-

BR 260933 =

- BR, 210728
BR 230759 ./
136- 103 -
A 27795
BR 221898
BR 93163
BR 222117 | °

| 187- 1041, |

'

VALVE - exhaust ,

' GEAR - cam

. SCREW - batfle mtg

SCREW - Sems

SCREW - oil pan mtg.

PISTON ASSEMBLY - standard.
PISTON ASSEMBLY - 010 oversizé'-
PISTON ASSEMBLY -'.020 oversize

PISTON ASSEMBLY - .030 oversize ..

RING SET - standard,

RING SET - ,010 oversize
RING SET - .020 oversize

"RING SET - .030 oversize
PIN ASSEMBLY - piston, standard

B
LR B B AN )

DR 'Y

PIN- ASSEMBLY - piston, .005 oversize -

BRACKET ASSEMEBELY ~ governor

GABKET - cylinder head

GASKET - valve cover
LOCK - 'exhaust valve
VALVE - intake

KEEPER - intake valve
SPRING - intake valve

LR

ROTATOR - exhaust valve

s 0 0 ans

SPRING - exhaust valve -

TAPPET - valve

SHAFT --gbvernor lever
PIN - hair ,,...,....
RETAINER .....
BAFFLE - cylinder

COVER - breaker points

LI

'

& % & 8 2 4 s maa
2 v 880 s ane
" e s unans

CONNECTING ROD ASSEMBLY
! LOCK - connecting rod bolt
i BOLT - connecting rod

LI T
. 'I

* & ® ¥ PP s e s
* S S0 0 o u

LEE BN B N L R I I R

sese’ain s e

* 8 & 2 80 e e e

L e a e
“

S s s e v e

LR B A N

;l..-l.lll

* n a0

*ER b e e

l!l.ll..,.
" & P R BB aE e
gear & oil slinger | |,
lll...llll.
l'l....l._.
LR BN B N I I )
% = 2 s pe g
.lI'll.ll..
- 4 & % & 0 4 b oa
L R ]
s e a s reaaas
4 &8s & pa s "_l.
® & " % 25 KA &
... - P F e a2 w8
LI I Y I ]
*a s » 0 e e s
LI a---’.‘o'-o
lI‘.t-l.ll.
* 2 e 8 scana v
* m LN > ¢ &

-
.
-
-
.
.
-
-
-
-
.
a
-
.
-
.
-
-
.
-
.
a
.
-
-
.
.
.
-
.

e el e e e R e T i g S S PN

. , . ._l;,.e-r."“;ﬁ;}a

REF, PART NO, "~ | DESCRIPTION . . REQ'D , R

1- BR _390640 B KAS‘S_EMBLY-Short-'-o-‘..-...--..-.-"--'ln-50\-\ . T

2 BR 390380 BLOCK - cylinder, stripped - ... .. 0 1 00 0
.-3  BR-205962 . BUSHING - cylinder . .........c..ouseoonnnnot : s
"4  BR 204606 . '/ "« SEAL - oil R L P N - N

5  BR 230927 ' BUSHING - governor shaft |, _ .. ... i veerenaan.. b o

6 BR 66768 PLUG-oflfiller ., ., i.0..sueinennnnnnnnnoitt! Py

7 . BR 270538 / GASKET - carburetor mtg. ... . . . il7irirrirees W

§ 221- 13 PLUG - oildrain ... ...y, insnnoiossoseenn ot 0 Py

9 . BR 251038 C CRANRSHAFT ., . uiiieininnnnnnnnn it

10 BR 298616/ .. "OIL PAN ASSEMBLY .., 0 i0rnnnumanensnononnns

IIBR 295963 'BUSH]NG-OHPED ..---n.-‘-‘.—l-.c!l.lltiii

12 BR298923 SEAL-OH.---a.-.-'--.---'loo------oalo---

13  BR 27750. GASKET « 0llpan , ... .iiunnnnnnnnnnonminn ot




REF, PART NO,

40 BR 299848
41 BR 280005
42 BR -93536
‘43 BR 211778
.44 BR - 93210
45 BR. 93211
46 BR 390180
.47 BR 61760
“48- * BR 220865
49 BR 231796
50 ~BR ‘' 93042
51 BR 211383
52 BR_222277
53 BR 260971
54 BR 261129
55 BR 261117
56 BR 390662
57 BR.221559
58 BR 93572
59 BR 221535
60 BR 93498
61 BR .208203
62 BR 220680
63 1i-+ 312
64  129- 7
65 BR 221760
66 BR 260584
‘67 BR 91920
68 193- 25
69 BR 66554
70 _ BR 66068
71 129~ 6
7% BR 299500
73 BR “350918
74 BR 221885
75 BR 222263
76 BR 93704
77 BR 390693
78 “BR 230978
79 ° BR 93621
80' BR 222211
81 BR 93536
82 BR 220680
‘83 BR 222212
4 ‘BR 93438

-+ Printed in U.5.A,

'CASE MODEL 108 COMPACT TRACTOR.

H

*‘*(\}1 9070 ENGINE

- DESCRIPTION *  REQD

BREATHER ASSEMBLY - crankcase . ................ .1 /
TUBE \ breather ,,......... e sesnaa P | ; «
SCREW'- 86IM8 .\ ... usvnnennannensnns feteereaas B
HEAD"C\deEr 4« s s e .0 - > e o v s 8 [ ] -----a,‘ll]' /
BOLT ~ cylinder head,.2-9/32" .- .., ..... et .. 3 /
BOLT - cylinder head, 2-21/32" .., ... ... .cucuatnua.o.i 4 /-
FLYWHEEL [........n.... M ebesesrunrenn cveraadi 1, /
KEY - flywheel ;.. ........ Cecurraeaad R | /
WASHER-SPI‘ing .'.-’.-----‘o‘.n.u-- --------- t"ao---’.- 1 /
'SCREEN"-ﬂyw\heel ...... se et sevanans tesiesaanaea, 1 "/‘
SCREW -=S€I18 « - s« stessssevessnan trercesnsancern 4 /
HOUS]_N’G_screeqmomtjng ....... s eseanaana see e " /' .
COVER - screen housing ss et e ranesnnsas e e savreae 1° ~ /
LmK'ﬂ_govemor s ass e rr e asan s e éerseasn an AR 1 "”
SPRm’G_governor‘{:----- ------ s s s s s e enerrsnsesnn 1 /I
LINK - choke ° ..{.;’.,...-..' ........ P PR 1 {

PLATE - governor g’oﬁtro]’ ‘eraessssevrrenssaasa NI | ,f’
WAS;—IER_gqvernoF lever cesseccesscenacns -o;'-oo-.-- 1 ' .
SCREW'- governor:-lever‘ --------- rrssrrrseas e e ’ 1 f’
CLAMP .doo--’;’-----;\ ------- L N Y f”o-n-.o-- 1 "' §
SCREW - sems 7‘ ..... tectsr et cescnanane feesenana ]

LEVER ASSEMBLY - goverhor «=+s+=+semseshonnansns 1.

WASHER - #10° «+ov o D R R I |
BOLT - # 10 NC round head =+ +««vocessrs .’/... ..... e 1
NUT - #10NChex socevectsoaecnsannadan cevanass 1

GUIDE-a.ir*-f .......... " am e s s s e, s as e nesaa 1-
SPRm’G_governol-link st s s e saveraracan * s s e e aas 1
SCREW - # 8 x'5/8'" flat head mach. .-« -- reenassseeanns 1
LOCKWASHER - # 8 internal tooth =+ -«cxcsersn s irsennae 2
COLLAR - insulating cerersdenrsn i ean B 1
WASHER-—vm'sulating cesrena seveeanas sasasenvessre ]

NUT-#8NChex ccceocsnre P I I R 2
WIRE'_‘ground LR I R R R R A I T I AP 1 . |
-MUFFLER;'— exhaust « s ev v e v e v asscnnas seservranaes o ]

. =SH1ELD'-heat@ ..... D R R te s s anen 1
.LOCK‘-‘SCI’BW"""‘ ................ Cr v s 1
SCREW -muffler secss01s0as sererevreeasannanes 2

STATOR - alternator ecess s s e aasss “s s srreeaaaeas 1
B[}SHWG - Stator-v --------- . s e e s s s e an e ¢ o - -_"' 4 y .,

SCREW _-Sta_tor mtg. a 28 = e e 0 s e o; ---------- LA B LR ] 4 _

- BRACKET -~ fuse holder «eccoesadaeess veesae er e -1 .
SCREW - bracket Mig, . sevsvesasonsoessan | }
WASHER -bracketmtg, s cocvofeverevannase S | |
RETAINER - Wile v v evsceon S |
SCREW - retainer ..... ...../’............-...'.... .1

.@'D - ‘ﬂfl g
. / "
- -
; August 1972




‘M

Printed in U.S.A,

REF. PART NO.

A3

' CASE MODEL 108 COMPACT TRACTOR

'C19070 ENGINE

. DESCRIPTION o REQ'D

BE 390892 RECTIFIER - alternatorlr’. e fesaa ’

BR 93621 ~ SCREW - rectifiel’ .+..2veeetonviesencansas B TR '

BR_ 298968 COIL ASSEMBLY Che e esissaiaaene P )

BR' 93381 SCREW -coilmtg. ..... e eanann ERRTRTY o= SR

BR 221907 CLIP - Wi]’.‘et‘ LI R B R N N T SRRy rrv e ale m st sanaa )

BR 66538 INSULATOR - spark plug ... .. T A

20677 SPARK PLUG ....ui.vvcecrnacaconanans P

-BR 29\9543 GEAR'riIlg_ ----------- y---n.-n-.-.--:-o-.-‘o‘-::;’. "
,BR 390233 SHIEID -startel ..eevceeee. erasenen e sesme e

BR 93410 SCREW -'shieldmtg, ..i....... O |

BR 299392 HOUSING - BIOWEY | ot v vvrnnvessnnnreesnn assceaneea

BR 93158 'SCREW -blower housing mtg. « o« v v asoveon “seaeenun e ’

BR 221901 BAFFLE - cylinder head ..... e e s esaamin e aaaa

BR 299577  KIT - engine gasket (includes items 7, 13,19 &23) . ............

. . \ ) ! \\1 .

} o
\ o
. L . \ , !
. ‘. ;
¥ ' \\h"\
. i
N
M - r
-7
g
i _,-f~ - - - - -
August 1972




- N : i ’ Y :a"
R . ' 3 : : L w3 T
< . , ] ‘ = A .
.k )
L :
, ! " R
~CASE MODEL 108 COMPACT TRACTOR
Leop
o , FUEL SVSTEM _ |
. REF, PART NO._ \ " DESCRIPTION ’ ’ REQ'D ,
' 1 C 155619 TANK - fuel o ufev e nnnenn et veanan et e s ean 1
2- C 15174 STRAP-fank' ........ feeareneseeann e reeenas 2
i 3 © 173- _ 215 SCREW'- round head mach. 1/4" xI-1/4" ... faeaes 2
4 129- 504 NUT - 1/4" sq P “ e s emmneana eeessanas 2
5 C 10657 ELBOW ....... e e enean. R
- 6 C 15526 - L FUEL LINE - 18”' B v e s cereamas se 1
7 214~ 103 CLAMP -H0S€  vuueuveueinan- Ceeeena. cereean .o 2
8 BR 390811 CARBURETOR - (repajrg page 13). cer e it neaan comamas 1 -
. -9 C- 18206 CONTROL - choke and throttle . ........... B |
10 C 15540 HANDLE - T ... ciconannsonnnns T |
11 187- 1047 SCREW - self tapping ‘Phillips head ... ... cssteasananens 2
12 BR 390379 ° CLEANER ASSEMBLY - air ,..... e aeeae P |
3 13 BR 270528 ELEMENT - air cleaner ..... T |
’ 14 BR 93622 SCREW - aircleaner .. vevueesseveeesoeoss T {
15 BR 93323 SCREW - air cleaner ..,..... [ P T ¢
16 BR 27053% GASKET - air cleaner ...:1..... ces e freesana 1
17 BR 270538  GASKET - "carburetor mountmg ...... e e v e M e R |
18 C 11529 CAP - fuel (Includes iNBErt) o« v v v soarreosovrnrnsoasaner 1 s
= ) 19 C ‘ 115_45 3 INSERT - fu61 Cap ““““ LI I R I R e ] DR N L) 1 -
f - -
k] j i
v C . . .
\ + .
y
] ©
Printed in U.S.4, | . * November, 1972

- o . . 3




K
-®
\ .

AR
TR |
= =

1 ‘ - -

S A A )
' CASE . MODEL ~ 108 . COMPACT TRACTOR
" - . ! CARBURETOR .° '

REF. PART NO, - ~. * DESCRIPTION ) - . REQ'D
1 ,BR 93357 SCREW - carbutetor mtg.c ~2+vc0 . R T L
‘2 41- 24 PLUG-welch »- vttt cncanasnss '....-..‘,_.‘1
3. BR. 27590 FILTER - carburetordrain «sss<+-cce-0vann R REEE ol
4 BR 220521 - RETAINER - carburetor drain filter =« «+-+++.. LN |
'5  BR 292681 VALVE ASSEMBLY - carburetor idle ««+sosvenans carees ]
6 BR 26157 SPRING - throttle adj, =+« s+ v e eaaa s “e et e deeaaa 1
7 BR '23108 "BUSHING - throttle shaft «+.--- IR R R Perssses @
. "8  BR 93038 | SCREW - throttle and choke mtg, »++«+-+cssaeesannas ra 03
? 9 _BR 91920 SCREW-'#8x5/8"'mach, *+-<+«=- sereen tereesssenan 1
10. 138- - 251 Pm—-throttlestop D T T T S ‘.. 1‘
11- BR 230898 PIN - float hinge R T T I 1
12 BR 222010 VALVE - choke +v=--- R R I IR |
13 . BR 299762 VALVE ASSEMBLY - needle =«:vseotvoeen.s EEREEEREE 1
14 BR 270538 GASKET - carburetor mtg, «-+--» et recenrrana e 1
-~ 15 BR 221986 - VALVE - throttle .........._..’.......‘......'..’....._a. 1
16 BR 209650 SHAFT AND LEVER.- throttle «svecse... s A A |
"17 BR 211712 STOP.- throttle R R eeeesceres ]
18 BR 299707 FLOAT - carburetor s e-»++ I I s ]
.19, BR 290096 . VALVE - fuel inlet assembly.« =~ »» « R R AR |
20 BR 221895 BOWL_f]_oat..'----F-o---'..-'....--.P--.i..-o--q--- 1
21 - BR 270511 . GASKET .- float bowl e+« ++ s« e h e e e v e e terercevna 1
22 BR 222014* WASHER - float DOWL » »+» =+ ssesscnsasan R RS
23 BR 390684 SHAFT AND LEVER - choke » » =+« » R R
24 BR 299740 NOZZLE - carburefor -+ ==+« S A IR |
25 BR 230932 SCREW - nozzle =>==+»=- ...7...................‘..., 1
26 BR 222027 . BRACKET - carburetor s+ =-++- Prsrasie st 1
27 BR 93572 SCREW -bracketmtg, »+++-vresseemasotaasns tesease 9
. 28 BR- 270382 WASHER - choke shaft <+ rcveesecanes s easrastenes ]
29 BR 265:115‘ - SPRING ~ chokeé return « « == * =« « « ar e e s o .. . .’“. re 1
30° C. 10878 CONNECTOR - fuel pipe #*+svsaono=vos R R AR I |
31 BR 2099852 ° KIT - carburetor overhaul- N R |
ENGINE MOUNTING PLATE - LT
‘1 C 19012 PLATE - engine mtg, * ~-«+mraneeanan. R O |
-2 164- 543 - SCREW - cap hex socket head 5/16" x 1-1/2" NC v e e v g v eainig
°"3-~ C 16752 WASHER-ﬂatB/lB" "",'""-""""""‘"""f"”' 4
‘ "4 " 1924 20 oLOCKWASHER - 5/13n TR v e s usaaas R R
"5 129- 102 NUT -5/16"NChex +-e-vrsroaas meseeeaans seetnrana
6 C 19073 'MOUNT - flexholt.- =+ v rvesnronecccansan
7  C 19008 SPACER ++teccsvswsssocannasas PR "
8__ 131_ 1115 LOCK.NUT - 1/4|| NChex reo*+=4a- ‘e e e v e s s e e e m L/
8 - 113- 2 BOLT-1/4"x5/8"NChex «e-+verrrosncanaccnonan
10 192- 19 LOCKWASHER - 1/4" --c-s-veans ceeraaa trasaan "N
11 195- 102 -WASHER ~1/4"flat +- v+ Tan s ec s et RIS
- 12° 113- 3. 'BOLT-1/4"%3/4" NChex -+-+-- PALAPRRAALESE R
; ) . \"\
LT
- . Printed in U.S.A." _ - : August 1972

Lol




REF PART No

’

CASE MODEL

"1 C 19020
2 C 18670
. 345 C.-18664
4 C 18661
4 . C . 18662
5 113~ 108
6 --192- 20
T 129-. 102
8 . 113-- 207
9 . 192- 21
10 - 129~ 103 -
11 C 18205
12 = C 19089
o 13 7113- . .4
-14 192~ 19
15 129-° 101 .
*16  C- 17038
17 € 19117
18 187- 1036
19 C 15116
20 Nss
21 113- 206
22~ 353-- 406

. = ) Y .
- * Printed in U.5.A.

108 COMPACT TRACTOR

HOOD FRAME AND GRILLE.

4
)
v

. ) " DESCRIPTION REQ'D
‘FRAME - main = .« . -svettnenensnssansiossanan seees 1
HOOD ANDGRILLE « v v s enncnsncsrcnnes e M | B
COVER - PTO ... cerenonareascnss P |
HINGE - hood, LiH, e e o sssncn- o T T
HINGE - hood, RE. -vvverecnnenns PR 1 ‘
BOLT -~ 5/16" X I" NCheX e veenvecacaneeenas T S T
LOCKWASHER - 5/16"ws o . . « mesec e s enaann e nena e 2 ' -
NUT - 5/16" NChex «ccoa-.- . 2
BOLT - 3/8X1" NGHhEeX «covceevosoeioaancennnanses 4 -
LOCKWASHER - 3/8" e tvecnsnsossnsennnnnannas » e+ B8 .
NUT -3/B"NCHEX «oevosasenosescnncnueennasnnens 6 ’
" LINER -dash panel e eeeewesonneassnasoannsaennns 1
LANYARD - hood ...« ceaenn t s enaeresamrnasnens 1
BOLT = 1/4 X 1" NChEX ., seavscrananinracmassnness . T
LOCKWASHER -~ 1/4"  ..... e e s rremaasasr e 1 .
NUT =1/4"NCheX «aceveeeecasnansen e we v aasewann 1
BUMPER - rubber, hood ..... e s s wasesaecasrnenanea ea. 2 .
TRAY - center -, ... .ueueunensmens enerewsesaenas 1 .
SCREW - 1/4 x 1/2“ sel tappmg e et i secnees oo 4
DRAWBAR + e st et anossncncnansscnsnassesssaseneanss 1.
WEIGHT BOX (optional, order as G14 machmery 1tem) B 1 p
BOLT -~ 3/8X3/4" NCHheX .. vu.vuessnsesocnmeannnnsss 4
. PLUG-hole ... v it ieiosnnsecnnnasaanns . 1
{ .
- {
. . -
.~)‘.
\;\‘\ B _
- August 1972



an

Do -3k L po =

REF. PART NO,

Iy
C

113~
C
C
113-
192-
129-
C

Printed in U.S_A.

16129
'15610
122
14534
19118
102
20

102

18702

f ' ~ '

. DESCRIPTION
SEAT ASSEMBLY - «.......
‘MOUNT -~ seat, rubber .....
BOLT - 5/16" x 1~1/2" NC hex -
BUMPER - seat, rubber ....

BRACKET - hinge ««-.cuveen

BOLT - 5/16" x 3/4" NC hex -
, LOCKWASHER - 5/16" .....

NUT - 5/16" NC hex ......

FENDER AND SUPPORT ...

,  CASE MODEL 108 COMPACT TRACTOR.
' SEAT AND FENDERS

August 1972

L
L
r
(S X YT Y- NS R S g S
s

N -,




A
, 19
CASE MODEL i08 COMPACT TRACTOR
STEERING GEAR : .
REF. PART NO, . DESCRIPTION ) . REQ'D
1 C 18016 ', - CAP - steering T, 1
2 131- 1113 NUT - jam 5/B"NCHeX . v v v ccerrvernnncnnencnanne 1 ’
3 C 18015, WHEEL - steering .......cdeinceroseanncnsasaaad 1
4 C 15096 ° BUSHING - flanged nylonl + e evseevesnsvenavasaanssae 2
5 C 15097 | SHAFT - Steering . ...vovruueecrasscannegonnannces 1
6 , 126- 18- .KEY - Woodruff 3/16% x3/4" ...... IR
. C 17106£ BRACKET - steering B T T T | -
-8 111- 202 BOLT - 5/16" x 3/4" NC round head, squareneck, ZP ...... 2 .
9 192- 200 LOCKWASHER - 5/16"ZP ..4’.. 4 '
“100 129~ 102 NUT-5/16"NChex ZP it i it sn s it 2
l].1, 195- 2069: WASHER 5/8”]313.1!1 ZP o--.ln.-----o-.-‘-.---.--. 1.
T2 € 15104 GEAR - SLEETINE v v vnvennrenneerenmennavennnacene 1
13 C 15105 'PIVOT-steeringgea'r.........'.............'....., 1
14 219- 17  FITTING - JUDE + v v veuveunrvnannnnmennonsannsannn 1 ,
15 113~ 103 BOLT - 5/16"xXI1"NChex,ZP .i..cuu--.. reessacrenaass 2 ;
16, . 195~ 521 WASHER - 5/16" plain, ZP .« .vuvenneenn. cssaesesas. UAR
i7 C 14201 WASHER - shim . .0 ... nnnn e |
18 C 12975° WASHER - §/8" ...:i.ccvrvnenrnnnn e ramearasa . o2 LA
19 <€ 18017 CLIP - tinnerman . .aesoee=eoss s st ase e s ket aa 2
4
’ . - - ’ . .
@ )
i "_" i
AV - - v
! ’ ! ‘
J L ! 4
@ -
. ;o .
- . - K SN
- v o2 - - ' .

Printed in U.S.A, "April 1975

=




CASE MODEL 108 COMPACT TRACTOR
: _ . ¢

REF. PART NO,.

1, C 15066
2 C 16946
3 C 16724
4 . 138~ 2055
5 C 11906
6 219- 404
7 € 13106
8 C 12975

.9 ‘A 30881
10 132- 311
11 C. 15067

12. C 15113
13..C 15068
14 192- - 23
15 129 125
16  129- 325
17 C 16048
18 C 18626

19 131- 1127

20 T 33565
.21 192- 20
22 113- 103
23 138- 2040

FRONT ‘AND REAR WHEELS

1 o
2 C 12110
3 C' 12111
L4 219- 10
5 - C° 12370
6 C . 18644
‘7 . 12B- 19
8 195- 2027
9 192- 20

10 113- 103
11 195-- 545
12 A, 30881

. Printed in U.S.A.

. -

" FRONT AXLE L o

DESCRIPTION T - REQ'D
AXLE = front s -s+er o aeeesas Pt e it et aane w1
SPINDLE - right hand «« -+« v s e e s aaanas e e e ana seea ]
SPINDLE - lefthand «++ s veannecenunteancrvnnnsids 1
PIN - roll L.H, spindle 3/16' . X.1-1/2 e e v i vt inenerenda ]
WASHER - thrust 13/16" «.... e e cii e B
FITTING = lube , » o s ansseasaaensiannanonns eedeuna- 3
COVER - lube fitting ..‘......I ....... -
WASHER-spind_le. D et e s e e - N
WASHER - wheel spacer ..u....v0u.., crevurans .. UAR
PIN - cotter 5/32" x1-1/4" ..... e et ceraeaeen e ater s 2
ROD-ticand drag link + s s e e s s anscrnnannena e s e aras 2
BALL JOINT - R.H. thread ca==s-2220. vesesan e i e 2
BALLJOINT ~ L.H.thread «:stvceectcenrativmssnnnns a
LOCKWASHER -~ 1/2" ZP sasvoewaran.. e e e e &
NUT - 1/2" NFhex s-cessescnas e sesrean camseasass 5
_NUT -~ 1/2" NC hex, IiH. thread -+ »e'scsrviiiacerannans 2
ARM - upper spindle - -« .... feesrtesnvssasasenaseen ]l
" PIN-axlepivof - s 0 a-a. R R R Y N S 1
‘NUT - jam 3/4" NC hex I I es s e s aana v 1
KEY - 1/4" X 1/4" X 1"« cttineneanenenennaannananns 1
LOCKWASHER ~ 5/16" R I T I T I g 1
BOLT - 5/16" X 1"NCHEX s’ csvoronnrrornnanarnnss C 1

PIN - roll1/4" x1-1/2" . vuu.. e erae e e iaaee 1-

s
WHEEL - front {includes bearing) «c«ascvvesoan. eraaaee 2
BEARING - sealed, infer .« »s«sssveconsocnan eedene.s 2
' BEARING ~ oufer e oo ass Tt e e e e s a e ‘2
FITTING - lube = s vsoeroressnoncesasnnnsanmans e 2
CAP -hub s s sas e s eans s e e s s st e aaaws 2
WHEEL - I'@AX = ¢ ¢ s = ¢ s s s s s s s s suanvoness e s s s esan e e 2
KEY - Woodruff « » « « » PR P e m B e e e wE e EEmoEmereeaas Z
WASHER - 3/16 x 7/8'" plain, ZP++ « « » Freriscseciaaaaes B
LOCKWASHER = 5/168" ZP « v v e v isusieessnnnoacannnnns i)
BOLT - 5/16" X 1" NChex, ZP -vssvosecsscnn e saeas aee- 2
WASHER - 3/4"‘- L PN E R ., R EE R 2
WASHER, spacer «..+s=«» e ecE ot E et e et UAR
F
S
"
s 7
¢ .
, _— . April 1975

21



£

CASE MODEL 108 . COMPACT TRACTOR

BELTS, PULLEYS AND IDLERS
: USED PRIOR TO S5/N 9670643

REF. PART NO,

1 C
z T
3 113
4 c-
5 .. C
8 C
7 83-
8  126-
9 113-
10 ¢
11 C
12 192-
13 129-
14 132-
15 C
16 . NSS
17 ¢
18 195- .
19 192-
20 129-
21 C
22 C
23 113-
24 -G
25 C
26.° 113-
27 195-
28 178-
29 ¢
30 C
31 129-
s
C
C
131-
113-
C
131-
c
195-
10 132-
11 ¢
12 ¢
13 195-
14 132-
15  138-
16 192-
17 120-
18 L

43670

233
17213
15672
19066

66

13°

103
19035
19034

20
102
46
15677

18634

525

21
103
17203
18632

208
17164

19033 -

102
521

858.

21560
21559
122

18681
19866
18695 -

89
102

19103

176

15156

521
26

15498
15409

541
48
92
20

- 102

32763

Printed in U.S.A.

]

PULLEY -
KEY,— .-

‘BOLT - 3/8".x 1-3/4" NC hex Zp
PULLEY - idler
PULLEY - idler

KEY - Woodruff 3/16" x'5/8"

DESCRIPTION
engine

BOLT - 5/16" x 1"" NC hex zP (attaches rear keepers)

KEEPER - belt LH, rear ..PZ7
KEEPER - belt R H, rear

LOCKWASH

NUT - 5/16" NC hex ZP
PIN - cotter 1/8" x 3/4"
SPRING - clutch
-ROD - clutch(order items 12,
BELT - traction drive ;
WASHER - 3/8" plain ZP

LOCKWASH

.NUT - 3/8"
SLEEVE - bearing/ ‘
PIVOT PLATE - idler pulley c e .
BOLT - 3/8'"x 1-1/2" NC hex ZP . ...
KEEPER - belt idler pulley
KEEPER - belt engine pulley

SETSCREW

ROD - clutch

BRAKE

PEDAL ASSEMBLY - brake C

ROD - brake

LATCH - brake

ER - 5/16" ZP

-------------------

ER - 3/8" ZP, vt ittt i innnennnn
NChexZP ......... ek

S A
................
......
..........
................
...................
............................

.
..............................
TR 44wk ra e s s kma e eee bt

------------------------

ASSEMBLY

L I
-------------------------

LOCKNUT - §/16" NC hex 2D

BOLT - 5/16" x 3/4" NC hex ZP

PIN - cotter 3/32"'x 3/4""

---------------
* .
a s 5 8

PAD - footrest R.H, short

PAD - footrest L.H. long
WASHER - 5/8" plain

PIN - cotter 1/8" x 1"
'PIN - roll 3/16" x 3/4"

NUT - 5/16~

SPRING - brake return

NC hex ZP

. =,

-------------------------
..........
..............
--------------------------
------------------------

-----------------

------------------
L R I T I R
LI

---------------------

.......
.......
.......

.....
........
s naa
.......
.......

-------
--------
-------
........
-------
.......

-------

.......
.......
........
.......
.......

--------

--------

---------

-------

April 1975. 7

LT e
i
kS -2




v ‘ I R g . T .‘ . | T ‘ ‘ Y . 238
: 23 A . ) .t M . .

CASE MODEL 108 AND, 118 'COMPACT TRACTOR | Co

BELTS PULLEYS AND IDLERS
USED S/N 9670643 AND AFTER

REF. PART NO. . DESCRIPTION o ) REQ'D T
1 C 190T1 PULLEY-engme el ettt L ) '
2 T 23070 KEY - | ... L L S reat e R ¢
.3 113-- 233 BOLT - 3/8" x 1- 3/4“ NC hex Zp L .. 2
4. C. 17213 PULLEY.-idler .., .., . . . . > 7""" e e 1
5 € 15672 PULLEY -idler. ,,,..... " e PR 1
6: C 19066  PULLEY - transaxle +..uvyvuuwunennnn. ..., v s e 1 . ‘
Vi Nss - BALL JOINT - (order items 12, 13, 31 and 32} ...... tr e e 1 .
8  126- 13 KEY - Woodruff 3/16" X 5/8" .\ .'vuureennnnnnn oo, 1 -
* 9 , 113- "103 BOLT - 5/16" x 1" NC hex ZP (attaches rear keepers) - E
. 10 C 19035 KEEPER - belt L.H. rear ....... P 1 . :
11 C 15034 KEEPER - belt R,H, rear ........ S 1 -
12 . 192- 20 LOCKWASHER = 5/16" ZP . ...0uuusnunnnnnnn i 5
. . 13 129- 102 NUT - 5/16" NC hex ZP -....... e 5 .
) - 14 132- 46 PIN - cotter 1/8" X 3/4" ... .ivinuriinnnn - 1 -
. 15, ¢/ 15677 SPRING-clutch......................... ........ 1 s
co 16 R ROD - clutch (order items 12, 13, 31 and 32). . crm e 1 :
N 17 . 18634 BELT.- traction drive .. ..... C et 1
-"*@ 18 /185- 525 WASHER - 3/8" plain ZP .- e —. 4 Tl
_ O - 18 /182- 21  LOCKWASHER - 3/8" ZD ... ..... .. et 2 5
o 20/ 129¢ 103 . NUT-3/8"NChex ZP ..,.,......... Crrre e 2 o
, &) 21/ A 27801 = SLEEVE- beafing .. ... . P e R 1
: : g)z C 20028  PIVOT PLATE - idler pulley .., :.......0voounoono o 1.
| A <—@ ' 23 195~ 533  WASHER-1/2" .............. R ceeeds 2
‘ . 24 C 17164 KEEPER - belt idler pulley . . ... Cerreeeraaa Cereen 1
‘ é? 25 C 19033 KEEPER - belt enginepulley . ..... 00ttty nnnnn,. 2
. /26 113- 103 . BOLT - 5/16" x 3/4" NC hex Zp (attaches front keepers) ..... 2
- F () 27 195- 521  WASHER - 5/16" plain ZP . . ..........00.0.s... e, UAR
f 28 ' 178-- 858 SETSCREW - 5/16" X 3/8" .\.,........ T 4
' . /.29 182-1 48 PIN- cotter 1/8" X1 iuliiuaiaa i 1
; . ' 30 129- 122 NUT - 5/16" NF hex ........ e, 2
; .y . . - - _ 31 C 21560 ROD ~glutch ...w. oo, ettt a e e 1
: : _ : S ' 32 C 21559 BALLJOINT...: ..... J 1
| .
- ¢
\
b 7
1y &
' - ' N

Printed in U.5,A." . S : Aj;\ni 1975 .




Printed in U.S.A,

April 1975

/
kS
/ v 285
CASE MODEL. 108 COMPACT -TRACTOR  ,
. TRANSMISSION AND FINAL DRIVE i
REF. PARTNO, ~. . - DESCRIPTION , " " REQ'D
1+ C 19297 ' CASE ASSEMBLY - transaxle ............ R .1
2 A 30586 'y. BEARING - needle :........ fe et ee it 1-
3. C 19299 - . BEARING - bronzé sraasaan I 2
4 C 18301 - BEARING -bronze .!.........00..... Yeeas “‘7 1
5 C ' 18302 PLATE ASSEMBLY - center . ... . .. .. . TP ARR S |
© B "C 19300 BEARING - DIONZE 4 it vinennueeunnnnnnn.. cera. 1
7. C 19303 - - BEARING - bronze R R R LR T T, TR i
-8 - C 19304~ ; COVER ASSEMBLY - transaxle (includes # 3 & 9 iin. Teeds 1
g C 19305 " BEARING - needle P A P |
10 C 19306 “ GEAR ASSEMBLY - differential ... ........ ... ... ses 1
11 ‘G 21576 -* . BEARING - bronze _ _, ., . e s eenaaa Creeeeaa ie. 2
12 "€ 19307 AXLE-lefthand ..., ... ... o lliiTRRtees S |
13 C. 19308  AXLE-righthand ., .. ........ ... feesasaaeres 1
14 C 19309 GEAR-bevel'! . ,,.. AP R -
15 '€ 19310 PINION - bevel .., . , , . . . . ' """"""7""¢ eo. 2
16 C 19311  PIN-drive ., ,...,........... P s e u s et eaaee 1
17 C 19312 WASHER - thrust ..., .......... e eaesitenaeas . 1
18 C 11205*WASHER—thmst'...-«._.........._.........:.. ...... 3
18" A 27521 RING-snap .,....... e e P .. 2
20 138- 97  PIN-roll . .,.... e et e a s e et eaas e e 1
" 21 C 19315 SLEEVE ASSEMBLY - cotntershaft . .............. . .. 1
22 C 19316 . BEARING -bronze ™, ., ... .....00iennennnn oo, . 1
23 c 19317 SHAFT -ddler .., ..., , . ....0.woson o iotmnm 1
25 C - 19318 ROD ASSEMBLY - shift (Ist, & TEVETSe) ... ...0.vie..n.. 1
26 | C 11167 © " FORK - ghift - ., _, .., ... ......ccovot0] LI |
27 C 19319 ROD - shift - ., ..... e e et e s e e ete e, 1
28 C 11166 SPRING |, _, ., ........ f et et ee e e et e 1
29 211~ 5 - BALL - steel . .. e ettt 1
30 . A 11538 RING - snap .., ... . S veeene. 1
31 C 19320  ROD ASSEMBLY- shift (2nd & 3td) . .. ... ..., e e 1
. C 11167 - . FORK - shift' ., ., . .... b vesacanrnnnnen e 1
C 11166 SPRING |, . ... ...... e et ten e L.
2l1- 9 BALL - steel ,_ _ , , e Ceeeee F et et aaanen 1
A 711538 RING - snap ,_,,.,.. e e e et ite et aeaaa. L.
32 Cr. 19321 ROD - bt .. e i v 1
33 C 19322 LEVER AND HOUSING ASSEMBLY - shift . . . . ... ... * 1% 1
34 C 15780 - HOUSING - shift lever |, ... P, e e, 1
'35 C 11163 KEEPER - shift lever ", . . ..... e Weie. 1
38 . C - 18675 LEVER - shitt ", . .. . .. .l 0000 PRI
37 C’ 11219 - RING = snap i e i R |
38 35012 RING -quad ,,,.,...,...... e reaeeean. A |
~39, C 19324 . ' PIN-drive ., ... e et e D 1
40 "211- 11 PLUG-1/8"pipe . .....7 0.0, 0. [ 1
41 C 19327 HOUSING ASSEMBLY - axle .. ... .. PR Cetearanaen 1
C 19328 BEARING = needle ... . . ... 0 u'ueneeennnn.n .. es 1
42 C -19326  HOUSING ASSEMBLY - axle- . ., % . . bt s esanieveceonna 1
43 C . 19328 BEARING - needle . ... ... v.0.® 0 0unnennnnnnn. 1.
44, C 11191  GEAR- (16teeth) ......,........ et rseecreaaaara L1
45 C 19329 . GEAR - bevel (33 teeth) ,,,....... st c e L
46 C 19330 SHAFT - shifter & brake - ... .. et 1
- 49 C 719831 . GEAR - shifting (3nd & 3vd)* ,, ... ...... .. ... ... 00 1
48 -C- 19332° GEAR - shifting®(lst & reverse) . . st r et e pase 1
49 C 19333  GEAR - spur, (12teeth) . . ...... R S |
50 - C 19334  GEAR'- countershaft drive (39 teeth) _ . R S 1
5T C 19335 GEAR ;- countershaft (34 teeth) ,,..... % e e e nneenn P |

<a



2
& - ‘ ! x“ ° r
i - - o _ S . . , - .~ CASE MODEL 108 COMPACT TRACTOR
) TRANSMISSION AND FINAL DRIVE
- REF, PART NO, : -, DESCRIPTION . S REQ'D
- 4 92 . C 19336 ' GEAR - countershaft (25 teeth) .. ....:..0.0uveis.e e, ..t 1
- 53 . C, 19337 KEY - countershaft .- ,,...... Ciseearsrutarasaieean 1
T 54 C . -19338 IDLER - TeVerse ...,....... D R L RN L |
55 -C" 19339  SHAFT -~ reversé idler .......... S |
56 . C, 19340 SPACER - reverseidler ..,........ e e reeinenaa. 1
/' .57 C 19341 STOP - shifter ..,...... R R T '
58 C. 19342 GASKET -case &cover ........... M are et aicannane 2 - S
99 . C 15794 | GASKET - shift lever housing .. .......... P 1 -
60 * C 19343 ' BEARING -ball ...,....... it eeraaaa N |
63 C 19344 BEARING - thrust .......... O PR . 2 ,
- 64" C 19345 WASHER - thrust ..... e L 3
65 C 19346 WASHER -~ thrust. .....uvu'eieseneneonnn,. S |
66 -~C 19347 RING-smap ...... e eaaeaeaaa Sirerenteennana 1
67 F - 53650 PIN-dowel ..... Mhessasgeveeanans eetuaeaeaa. . 2
68 "C 19348 'SEAL-0il ....... e feciierenracneenes 1
69 C " 18011 SEAL-0il  wevvurmerrmene et PR eecaas 2
LT 270, C 19349 'SEAL-o0il ...... C3R Cheeean. 1
- 71 83~ +420 SCREW - socket head cap, 1/4'™x 1-1/4". et e +« 10 ‘
i 72 83- 412  SCREW - socket head cap 1/4" x 3/4" ..... e eressediee.. 3 -
- 73 13- 520 SCREW - hex. head 5/16" X 1" ..'evvuu.. evesersaaa.. B
, 74 . 92- 5 LOCKWASHER - 5/16" ........ e enee et eeeeaaa .. 8
5 . . C  19325- SHAFT & GEAR ASSEMBLY - fnput . ..... e sedeea U I
76 C, 19350 *© SHAFT -input . evevevnnennnnson. Ceeeeeeianaas 1
77+ ¢ 19351 "PINION - inDUt  m i iineevnrncaanensn. ceeaan 1
78 C 19352 RING - retaining ' ...... R I S T
19 C 19353 PAD-Drake  ..vuerenn.s.. e rseitrareaaaa. el 2 R
80 C 19354  PLATE - brake pad  +eueurivensnocnrennas AN o
81 ©  C | 19355 HOLDER -brakepad .. .v.eeusouvaroenen. e, oe 1 ‘
82°.  C ' 19356 LEVER -Drake ..uv.eveeooeew... cheed e e 1 D
83 - G- 19357 WASHER -flat .....veennncnn.. s et eieaaeaa. .o 1 /
84 C 19358 LOCKNUT .......c.nvnvnunu. e recsritnsaacenena 1
P i 85 13~ 420 SCREW - hexhead cap 1/4" X 1-1/4". .\ v v v v eeeeennnnncni 2.~ o
86 C 19355 DISK-DBrake .......eveveeenn.. P e 1/ g |
87 126- 13 KEY - Woodruff #61 ............ et aaseaene Ceaa './1 8 |
g8 “C. 15134 BOLT - "U"5/16" v u.. Vet s el ettt seieaas 1
89 192. 20 TOCKWASHER =5/16" ¢ e e s e 0 vesw. R R IR N
90 129- 102 NUT - 5/16" NCHeX «eenrrrss. T
91’ 113- 103  BOLT - 5/A6" X 1" NChex «'v.vea... I S - AN
] 82 . 113- 104 .BOLT - 5/16" x1-1/4" NC hex .. P 2 . ) .
A 98  C 15618 KNOB-shifti...,......... e Bevesancannaaa ol
. > g
e -
] . a ’ -
. 7 - ' )
- ‘ - e ¢ " o - . - : RO ¢ ' ' . . : ) )
T - Printed in U.S.A. ' April 1975
. ‘. , ! -

» . ' : . - . f




- ’ _ . -7 X . . . . . ' . ' . |29
CASE_MODEL 108" COMPACT TRACTOR
'~ ATTACHMENT DRIVE |

POWER TAKE OFF (PTO) ASSEMBLY

REF. PART NO. DESCRIPTION o , REQ'D
1. C 18621  HOUSING = PTO s e e einniniennnnnnnunnnnnnn. eee 1 i
2, C 15083 PULLEY - PTODOLOM ++vvvuunnnnnn.. e et e eenaas "1 .
8. € 20185 PULLEY ASSEMBLY - PTOMOP & v vvvvnnnnnsnnsnnnn. . 1
4 C 10822 WASHER-DlAIN -0 evuwnonnnnnnnnnnnnn O
5 A 18915 BEARING - PTO ......... edee et rnaaaa, N
"6 C . 15272 WASHER -bell ...... teeemeannas v esarenen A |
7 113- 206 'BOLT - 3/8" x3/4" NC heX, ZP vuvv'vnneennnnen... ere 1.
8 192- 21 LOCKWASHER - 3/8" ZP & .vuivernnnnsnnrnnnnnn, . -3
9 . 195- 104 WASHER - 3/8" plain, ZP' ......... ceees .
10 A . 30881 WASHER - spacer I I I I PR "+« UAR
11 113- 213 BOLT - 3/8" x 2-1/4" NC hex e s eaeean. P |
12 182-° 286 SCREW - pan head 3/8" K1-3/4"NC 't orernnnnnns ceenee 17
13 ¢ 17108  SLEEVE - inner  ......... e nessnea B |
14 ' C 16714 BUSHING - bearing  ..... e aeeteenean P |
15 C [ 18716 SPRING-PTO  .vecvernnvrunnnn.. S eeea. 17 -
16  131- - 179 NUT - lock 3/8" NC HeX «ew.... s v arena I §
17 C 15872 PULLEY-idler.......‘...g}.\..,..‘ ......... ceae. 1
.18, C -18608 ROD-PTO ..... reemee TN, tel e e e waeamaem 1 - -
19 C.- 19015 LEVER - engaging +..... e eirem i et eneeen -1
.20 132- 46 " PIN - cotter 1/8" %X 3/4" v e evvnnnoann T
.21 . CY '15527 SPACER +veevenoncnencenn et ieeanen . |
© 22 17g- 415  SCREW - 5/16" x 1" truss head, ZP o+ eeteuenn... ceennn 1 i~ :
23 192- 20 - LOCKWASHER - 5/16"ZPF .« -vv.. e e eanaenen. eee. T
24 . 128~ 102 . NUT - 5/16" NC hex, ZP ... Cenaetaneaaa, srecinaa. - 3 ‘ '
25 C 19171 . BELT-PTO--------------------.-,---'----_-----' 1 "
26 [ 20189 . KEEPER - belt ......"....r.....\....,............. 2
27 °113- 102  BOLT - 5/16"x3/4" NCheX «eves.. T esearaaceaan 2
28 195- 521  WASHER - 5/16" e et ciarreit ittt e, 3
20 C 20475 BUSHING ~ NYION + e v r s veeivnnnnenncenn. cenivann. 2
30 C 15545  BRACKET - SPring attaching s cw o v v v s e vvvonewncas, |
31 129-. 1083 NUT:-3/8"NChex «veoevcuun.. IR R T PR |
32 C 18607 ARM-ddler .+uevuiunialonnsnan.. o | r
= £
IMPLEMENT LIFT o
1 C* 19044 . LEVER - implement lift *, , » __ . . e et e 1 |
2 € 19172 ROD-push - | i ce et aaenreaeraan. 1 |
3 C 14525 BUTTON - thumb’/ = 1 - " - " r ' mreses e 1
4 c 15156 ~ BRACKET --saddle , ., _ ... e aa e e e 2.
5 - 113- 102 BOLT - 5/16" x 3/4"NChex, ZP . ., . ..........."" 4
.6 192- 20 LOCKWASHER - 5/16" ZP .. . . - ' """""""""" 4
7 129- 102 NUT - 5/16" NC hex, 2P . . - - '"'"""""""**" !
8 138~ . 92 .PIN-roll 3/16"x3/4" " .. .. ittt Cereaaas -1
% C 15564 SPRING . . ... ... " e m e eana e e 1
10 138- 2054  PIN - spirol 5/16" x 1-3/4" | e, e 1
1

11 195- 521 .WASHER - 5/16" plain

----------------------------

Prinfed in U.S.A. - . r : , . April 1975




CASE MODEL 108 COMPACT TRACTOR
ELECTRICAL SYSTEM
. DESCRIPTION

" BATTERY - 12vOolt .-
HARNESS - WiTe «+ .«

REF. PART NO,
1 ¢ 18197,
-2 C 18677
3 C 14565
4 C 14566
5 .C. 17685 -
6 223~ 34
7% C . 14553
8 C 18816
9 C 17763
10 - C 18203
11 C 18185
12 C 18182
13- C 15114
14  BR. 390307
‘14 C 22701
14 C 22702
14 C 22709
15 C * 21634
" BR 299061
1 .BR 294628
2 BR 26018
3  BR 260374
4 BR 65704
5 BR 61760
6 .BR 93381
7 BR 220477
8 BR 93042
9  BR 222117
10 187- 1041

' Printed in'U.S.A.,

kY

CABLE - battery positive (red 10-1/2"
CABLE - battery negative (black 12")
WIRE - battery negative to solenoid case ..

FUSE - 7,5amp., «+« .-
SOLENQID - start « .-

KEY - ignition <=« .-

.

-------- LA N N )

LR N N NN

 REQ'D

LI R IR S

LA L I N D N R S

L R R R R e

SWITCH - ignition, includes key - -

s o v s s’s 0 0 nrun

il

LRI L LI A R

WIRE - solenoid to PTO Safety Switchr.« » = s = s s s s
WIRE - PTO safety switch to clutch switeh™ + v o« ..

SWITCH - strip, PTO & clutch = « -
CLAMP= battery hold.down

LI N R I N )

STARTER ~ engine, 12 volt (repairs page 33} + ...

STARTER - engine, 12 volt (repairs page 33B) - e 2 0 o«

SPRING - breaker arm

SPRING - connector, condenser

PLUNGER - breaker point

~ KEY - flywheel, zinc
SCREW - breaker arm mtg, e
CLAMP - condenser mtg,
SCREW - condenser mtg,
COVER - breaker point
SCREW - sems, cover

-

.
i g \Iin..' Ej'

L I I

- -

s a0 8
- - - ‘. - &
- s v e e

[N
LEY 3
!
<,
RN
JEE TR
e

- 9 & & 2 R BB e

8
LI L L B R N T O Y
" e R A SRR Ao
- s &' & » 2 8 L B )
.- s LI I I R Y
> *r v eaeaea
«w o P re s s ena
- " » LA I I I I A
L

o
—
= £
*

*® s a0 -

LR A N Y
L BN B I A
% 8 ¢ vaaaa

e 5 s s naaa

TR

" e s 80

STARTER - engine, 12 volt (repairs page 33B) ¢ s v o v e e e u s .

STARTER - enginie, 12 volt (repairs page 35) s s o s o v s a s case

HARNESS-WH‘E-".‘---’ ...... T ar e e e e eyt st

BREAKER CONTACTS S

Kri'-ignition LR A N I P et e b s s sias s e =
POINTS AND CONDENSER sasrseasenas ‘.

a8 s e 00

"% b % e e on,

LI I N I

" April 1975

A »

[ N N Nl el el el al e N

31




- . - = . - . , - Il . : . . ' - ' .
i X 33
‘CASE MODEL 'IOB COMPACT TRACTOR
ELECTRICAI.. SYSTEM HARDWARE
REF, PART'NO. - DESCRIPTION A ’ - " REQ'D
3 1 .C 14060 NUT - back Up *-=c==- R R e s e s e ses 1
2 C 17426 - © WASHER -~ ignition switch »++=sces e R KRR R |
3 C 17921 NUT - escutcheon ==+ - cerreesen “rs s e e s e aa e 1
4 C 10836 NUT - speed - -+ +- L I I I I e B9
5 193- - 70 . LOCKWASHER - # 10 external tooth +ceveacsveracssca.s g
6 187- 484  SCREW - #10x1/2"selftapping hex, =*+scsrvedeseran 2
7 C 18204 SCREW - # 10 x 1/4" binder hd., nylon ERE R RN LRI |
8 195- 513 WASHER = # 1D ** s ceeasnnsacasvscaas R eccamae 9
9 C 15704 NUT - #10NChex nylon ssmecaae I N R 1
- 10 125- @42 NUT - #1020COTH &« s = " et At s s cm v m e ERERERI |
) 11° 111- 202 BOLT - 5/16 x 3/4' rd. hd. sq. neck R L NI R |
e . 12 129- 102 NUT - 5/16" NC hex =« s «»ias crr et sae s |
- . .13 111-- 108 . BOLT -1/4 x 3/4" rd. hd: sq. neck ce e reaareeeee s ree 1
14 128~ 101 NUT - 1/4" NC hex R T A &
15 - 129~ 122 NUT - 5/16" NFhex ..... s et e s sa s enasaan, 2
16 192- 20 LOCKWASHER ~ 5/16" +usevttncnnanns eaaeen S eaans 2
17 192- 18 LOCKWASHER - 3/16" «+uvu. e
18 129- 21 < NUT -#10heX «s-cveeuncreosscannessannsns eaans P
19 ¢ 10472 CLIP - wire holder. ++ oo v nae Pt e anr e raannsannai 2
20 - C 19246 HOLDER - strip switch «saescveana.. R IR e 2
21  182- 523 SCREW -#10x'7/8"pan head «++ ... e I IR E IR 2
22 C 1925¢  WASHER - 13/64"' nylon  + e+ -+ s e n e et e s aa e erea 3
23 129- 77 NUT -#10SQUArE - -t asscsvsscssnnonoesnsss SEARE 2
o BR390307 STARTER -MITSUBISHI °
BR 390307 MOTOR - starting, 12 volt Mztsub1sh1 (model MMD SML ..... 1
.- 1 BR 299963 DRIVE ASSEMBLY ...... 4 r et et tn e e et . 1 ‘ |
2 BR 390454 CAP ASSEMELY - drive end (mcludes bearing & bracket) 1 . ) .
3 - _BR 390456 ARMATURE ASSEMBLY - (includes® washers). « v v s auiv., 1 . e ‘
4, BR 390452 ‘HOUSING - starter. (includes field COLLE). « o+ v v e a v v ivrs .. 1 - |
5 BR f3904.55 CAP ASSEMBLY- commutator end {includes bushmg,brushes |
AN SPIANES) e « o+ v o s s s s oe s v aascomosononsonann 1 s
6 BR °299962 . BOLT - thru (includes nuts and lockwashers) B 2 ‘. ‘
7 BR 390990 . BRUSH ASSEMBLY vt vssvrnrtiomennnnnsas e 1 , -
- - & . 7 o
- 4
S .
o . \ - ,
T " Printed in U.S,A. o LT ) - : cas April 1975 -




STARTER MOTOR - AMERICAN BOSCH'

REF, PART NO,

0 D0 T o GO b

Pri.nted in U.S.A,

-

L

DESCRIPTION -

BOLT - thru, Mitsubighi -« -

33 B

REQ'D
i C . 22701 "MOTOR - starting 12 volt, Bosch MOdEI 01 965 23-MO-30-SM .. . 1
2 BR 391471 DRIVEASSEMBLY—Starter P h e ettt ec e ne e 1
3- BR 390444 END CAP ASSEMBLY - drive end, BoSche + o s s s s s o vwvaus 1
4 NSS WASHER -~ thrust, (retain old washer for service) +essves. 1
5 BR 391607 ARMATURE -'starter, BoSch s esecseusassnvrnneans 1
6 BR 390447 HOQUSING - starter, BOSCH - -+ s st cveennesnnnsioeas 1
7 BR 390449 BRUSH ASSEMBLY - BOSCh -+ s s 0o ccureevasnntscanas 1
8 BR - 300448 - END CAP ASSEMBLY - com, end, Bosch.«-. e cv s v o 1
8 BR 390450 - BOLT - thru, Bosch (includes washe;‘) teremerereaunnee ' 2
STARTER MOTOR - MITSUBISHI | . S '
C 22702 MOTOR - starting 12 volt, Mitsubishi Model MOOITO227] « + = » =« 7
BR 391461  DRIVE ASSEMBLY - starter L L R R L N |
BR 301585 % END CAP ASSEMBLY - drive.end, Mitsubishi *--+ess-vse 1
NS8§ WASHER - thrust (retain old washers for service) *+»++-+«s 2
- BR 301584 : ARMATURE - starter, Mitsubishi +*-s+esessvesssais 1
BR 390452 HOUSING - starter, Mltsublshl R LRI T
BR 390990 BRUSH ASSEMBLY Mitsubishi s+ scv e )
BR 2390455 END CAP ASSEMBLY - com. end {includes brush get) s 1 .
NS8 - . SPACER - starter (retain old spacer for gervice) === 1
0 BR ?3771 R N G IO B

-

April 1975




R

3‘4

I enoxe
™ s
THROTTLE

& slow

mE—2g NEMEION-A-M

. A cAuTION

MEEF ALL SHIELDS IN PLACE.

BEFORE LEAVING OPERATOR'S POSITION:
BHIFT TRANSMISSION TO NEUTRAL
SET PARKING BRAKE
OISENGAGE ATTACHMENT CLUTCH
SHUT OFF ENGINE

REMOVE IGNITION KEY
WAIT FOR ALL MOVEMENT. TO $TOP
BEFORE_BERVICING MACMINE.
KEEP PEOPLE AND FETS A SAFE
DISTANCE AWAY EROM MAGCHIRE,

‘8
.9
1

R
1
2
3
4
5
6
7

0

O i O Do

CASE MODEL 108 COMPACT TRACTOR

‘REF. PART NO.

. C 22709
BR 391461 -
BR 390825 -
NSS
BR ' 390837 - -

. BR 390849
BR 391705
BR .390846 .
NSS
BR 391706
321- 2472
321- 2473
321- 2476
C 18186
C 15658

321~ . 2487

. “Printed in U.S.A.

DESCRIPTION
MOTOR - starting 12 volt, Briggs,
DRIVE ASSEMBLY - starter

L R I R A N ]

B 4 4 & 3 ms b "4 e v soas e ole

END CAP ASSEMBLY - starter (includes items 4 and 9)
WASHER +~thrust (See item 3 0r 8) s oo v sseacencsns

ARMATURE - starter, Briggs )
- HOUSBING - starter, Briggs '+ recaca v es v a v “e .
PRUSH ASSEMBLY - starier

L R A R

L

L I R R L I I B R I B )

END CAP ASSEMBLY - com, end (includes Brush Set) - -
SPACER - (seeitem 30r 8) « s s s a o s s v ™o s v e va s

DECALS

DECAL (R.H.) .
DECAL {L.H.)
DECAL - instrument panel
DECAL - PTO
. DECAL - hrake lock ,
DECAL - caution

[

s s 418 % 2 8 8 »

4+ % a0 @

R I

LI

L T T ]

[ TR S N

.
-
*
-
-

s » 3 @
-
v

. BOLT ASSEMBLY - thru (includes washer) &+ «cas.s .o

)

April 1975

STARTER MOTOR - BRIGGS

.

. e e e

R L R L TR S}

B‘A
=]

HH‘I—‘D—‘-HD—‘

PO bt e b e e

=N




i
2
3
T4

-u'

By

R W Y-SR

CASE MODEL.

108 COMPACT TRACTOR

HEAD LAMP KIT(OPTIONAL)
. |
REF. PART NO = - |

‘NSS
C 14302

- C fas37

c. 19177
C 19222

321- 2484

131- 629

187- 1047

C 1{1302

NSS

Yo

t

C. 14305 .

' C . '14304
'c’ 14303

5

. , DESCRIPTION _
KIT - head lamp (order 4s J6 machinery.item) -
HEAD LAMP & i o ittt necnnnvecnnnsens
CONNECTOR - head lamp  + e vvu...,
HARNESS - wire f ot et s et s e,
SWITCH - headlight .%......... .
DECAL~ lights: ...... 00 innat.,

7

* HEAD LAMP.

. e,

"NUT = Speed 1o svmoenmuriesnmnensennnnnn

.SCREW - #8 x 1/2" round head, Phillips, self-tapping

HEAD LAMP ASSEMBLY ]
RECEPTACLE - head lamp (order C14302)

LA I L I Y I T R T

BULB - head 1amp  «+eeevencumnnnnn,
GASKET - head Ianip  « v v s e v v m e w e e
LENS - headlamp, ««cvinenninina..,
' . =

- I\\\

August 1892

-

a
e + +'s & ¥ »

[

R R ST

K

Y

b



. » J N s 4 . - N . . .

38 NUMERICAL INDEX C e - S NUM‘ERICAL INDEX -39
PART PAGE REF. ° .PART " PAGE . REF. PART . " PAGE 'REF.. PART ., PAGE . REF. PART "PAGE REF. - PART PAGE REF. "
NO. NO. . NO. ... NO." NO,” "NO. i NO. NO. NO. NO. 1 NG, NO. /NO NO. NO. ‘NO. NO. 'NO. . .

35012 N Too25 38 BR220680 " 7. 62 ﬁRgggogﬁ 13 19 C: "10472° 33 19 - € 15618 27 .93 € -19015 29 19

& 11538 25 - BR220680° = 7 .. 82 BR 269302 . 9 95, C 10857 11 5 |- C . 15858 - 45 " 5 C 18020 - 15 1

A - 11538 ‘25~ 730 .| BR220865 7. 48 1° BR299500 7 72 € 10878 13 30 C 15672 23 5 C 19033 23 25

A 18915 28 5 7| . BR221535 7. 59 BR299543f 9 .92 C 10822 29 4 cC 15672 ° 238 . 5 C 19033 23B 25°

A - 27521 25 19 BR 221559 P 57 BR 299569 5 16 C 10836 33 - 4 C' 15672 - 29 - .17 | _ C - 19034 23 11

A 7801 23B 21 :BR2215'96 ‘5. o+ '28 JBR290570 ~ . . 5 16 C 11163 . 25 35 (; 15677 . 23 15 - C 7 19034 23 . 11

A .- 27795 5- 35 . BR221760. ° 7 65 CBR299571 . 5 1§ C 11168 25 - C 18677 2318 15 C 19035 . 23 © 10 -

A~ 30586 "25 -2 " BR 221796 L. 48 . BR 299572 5 16 C. 11166 25 28, C 15704 - 33 9. C 19085 238 - 10

A 30881 .21 . ) 9 BR.221885 ] 74 "‘BR299577. v g - C 11167 25 = C 15780 _ 25 84 - *C 19044 29, 1

A 30881 L2157 12 BR221898 5+ 36 BR 299650 13 -~ 18 € 11167 25 26 C 15704 27> B9 “C 19066 23. . 6

A 30881 29 10 " BR 221901 - 9 97 | BR209707 - - 13 18 C 11181 25 44 C 18011 . 27 69 C 19066 “'23B - B

BR 23108 13 7 BR 221907 9 B9 ‘BR 299740 - 13 © 24 C- 11205 25 18 C™ -16129 11 "1 C 19068+ 15 12

BR 26018 ‘ -3 2 BR 221086 13 15 " | - BR289762° 13 13 € 11219 25 37 ~C 16714 29 14 | .C 1807 : 23 1
R 26157, 13" 8 BR221995 . 13" 20 ..| BR299848 7 40 C 11529 11 18 C 18724~ 21 3 c 1%07 ..~ '23B 1

BR 26828 5 30 BR 222010 13 12 BR299852° 13 . g1 C 11545 11 19 C- 186752 J13 -3 C 19073 . 13 B

- BR 27590 13 3 . BR222014 - . 13 " 22 BR 299962 » 33 g C- 11906 21 5. C 16948 - 21 2 ‘C 19103 23 6 .

‘BR .27750" 5. 13 -BR222027 :* 13. 28 BR299963'_‘ ' "-33 1 € 12110 21 2 C 16948 21 17 c 19117 ' . 15 17

BR 27803 : 5 23 ‘BR222114 5 2r - | %~ BR390180 7. a8 C 12111 21 3 C 17038 15 .16 C . 189118 17 5

'_BR 61760 ‘ (R 47 . BR 222117 5 .38 BR-390233 g "~ 93 C 12370 21 6 e 17106 19 7 C  191m1 29 25

BR 61760 - 31 5 BR222117 . .31 = ¢ BR 390307 _~ .31 14 € 12975 19 18 | C 17108 29 18 | C 19172 29 2

" BR 65704 n: 4 BR222211- . 7 - 80 . BR 390307 .93 - C 12995 21 8. C 17164 23 24’& . T 19177 37 "3

BR 65906 -5 29 BE 222212 - - BR 390347 o5 15 € 13106 21 7 C 1764 23R 247 C 19222 37 4

BR 66068 7. 7% " BR 222263 * BR390348 "5, 15 C 14060 331 C 17208 23 21 . C . 19246 33 20

BR 66538 . 9 90 "BR 222277 + BR 390349, 5 15 © 14201 19 17 C - 17213 23 © 4 C 19254 - -33 22

BR 66554 : 7 . 69 BR 230759 BR 390350 5 - i5. C 14302 .37 - - C 17213 23B . 4 C.. 19297 25 .1

BR 66768 1 . 6 BRZSOBQS BR 390379 11 ~12 C . 14302 37 1 . C 17428, 33 2 C. 19299 25 3

BR 51920 Y R v " BR 230527, BRI90380¢. "’ 5+ -2C 14303 3T 6 C 17685 N 5 < 19300 - 25 8

BR 91920 13 9 BR 230932 " BR 390402 5 20 G- 14304 37 5 c 173" - 31 - 9 C 19301 25 4

BR 926565 5 22 BR 230976 BR.390419 5 '-24 © 14305 37 4 C 17921 ~33- - 3. Cc 19302 25 ]

BR 93038 13 8 BR 260374 . BR 390444 33g . - 3 ,C. 14525 29 3 *C 18015 19 3- C .19303 25 7

BR 93042 ° 7 50 . BR260584 . .| - BR390447 338 6 C 14534 17 4 C 18016 18 1 - C 19304 25 8

BR 93042 31 8* | ' - BR 260933 5.7 ¢ 31 BR 390448 33 8 C.- 14337 37 2 C 18017 19 19 C = 19305 25 9

BR 93158. 9 96 T"TBR 260971 7 53 . BR 350449 33B 7 C 14,553 3 7 C 18182 31 12 C 19306 25 10

BR 98163 . P ¥ BR 261038 , 5 9, BR 390450+ ,3313 g .C 14565 K3 .3 C- 18185 31, 11 c 19307 25 12

<" BR 93211 7 45 .BR2B1055 5 Ll BR 390452 "33 -, 4 C- 14566 31 - 4 " C 18186 35 4 C 19308 - 2% ‘) 13

BR 93210 -1 44 BR261116 T 13 " 99 _‘BR 390452 33 6 C 15066 21 .--1 | C 18197. 31 1. C .19309 25, 14

" BR 93323 11 15 33251117 7 55 BR 390454 "33 2-¢ 15067 21 11 C . 18203 - /"31 10 - C 19310 i 25 15

BR 93357 13 - 1, BR261129 7 B4 BR 390455 33 5 C 15068 21 13 c, 18204 .~ 33 T C 19311 25 16
BR 93381 9 88 Bquoggz 13 - 28 . BR390455 .+~ 33B 3. C 15083 29 2. T C ..18205 .15 11 C 19312 25 17 -

" “BR 93381 -, 6 BR 270430 5 19 |.. BR390458 33¢ 3 ,C  15090- 21 -1 C~ 18206 11 9 ¢ 19315 25 21

_BR 93410 .9, 94 . BR270511 . 13» - 21 | . BR390640 5, 1'C 15096 19 4 C 18607 29 32 C 19316 25 . 22

BR 93438 .7 .+ 84 “BR 270528 Y11 - 13 BR 290662 T 56 C - 15097 19 5 C 18608 T, 29 18 - C 19317 25 23

BR 934956 ' 7 60 ' |'. BR270538 5 L1 BR 290684 .13 .. 23 .C . 15104 19 12 C 18621 29 1. C 18318 25 25

BR 93536 1 42 -BR270538 ° , 11 . 17 - Bngoéga 7 9. € 15105 19 13 C 18628 21 1s C 19319 . 25 27

. BR 93536 . : 7°.°8l- | " BR270538. * 13 14 & _BR390811 - ~. . -°11. '+ g C 15113, 21 - 12 C 18632 23 22 C. 19320 25 3
- -"BR’'93572 - 7. 58 BR270538 . 11 18 | angogzs h//f35 3 C 15114 -3 - 13 C 18634 23 17" C 18321 28 -32

BR 93572 . .13, 27 BR280005 . 7 41 - BR'390837 T35, ‘5 C 15118 15 19 'C 18534 . 23B 17 . C 19322 25 . 33

BR 93585 Y 5 14 BR292260 5 26 BR 390846 ,. 35 . !' & C "15134 :2'? 88 C 18644 .21 6 . C 19324 25 39

‘BR 93621 7 .79~ BR292681 -~ 13 - . 5 | ~BR390B49 35 g C ~ 15156 23 8 C 18661 15 4 C 19325 27 75

BR 93621 9 86 BR294606. . 5 . 4 | -BR390892° 9 g5 C ' 15156 29 4 C 18662. 15 4 “C 19326 25, . 42

~ BR 93622 11 14 BR 294628 .3 1 | BR390918/ e 7./ 73 C 15174 L1 2 C 18664 15 3 T C. 19327 25 41
' BR 93630 5 25 | "-BR295840. 5 .17 BR 390990 33 . 7 C 152712 129 6 'C ~ 18670 15. 2 C  .19328 25 . -
BR 93704 7 76 BR 295841, 5 17 . BR.39099G , 338 g C 15498 23 -11 .} C 18675 .- 25 36. |-. C 19323 28 . 43

" BR 93771 338 10 BR295962 5 3 U,BR391461 332 2 C 15499 23 12 C. -18677. 31, 2 |~ ©. 18329 . 25 45
BR 210728 =5 32 BR 205963 T 5T 11 " BR 301451 35~ * 9 -7 15519 11 1 c _18'58'1 . , 23 1’ C - 19330 « 25 46

~ BR211383 7 5L BR 298303 ) 7 81 _BR391471 B3B8 ‘9~ C. 15526 11 . 6 C 18895 23 . 3 C 1833 - 25 47

BR 211712 13 .17 BR 298614 - 5 . 18 BR 391584 3B 5 .C 1552% 29 - 21 C - 18702 17" 9. C 19332 25 48

BR 211778 - 7 43 BR 208616 5 10 BR 391585 138 3-C 15540 11 10 C 18716 29 15 C 19333 - 25 49

BR 220477 31 7 BR 298923 5 19 ‘BR 391607 149B 5 C 15545 - 29 30 C' 18816 31 . 8 C 15334 25 50

. BR220521 13 4 BR 298968 9 87 BR 301705 35 7 C . 15564 28 U9} C 19008 13 7 C 19335 25 51
. 1 . BR 391706 35 107 C 15610 17 2 € 19012 13- 1 - C' 19336 " 27 52

BR 299061. . 3




40

NUMERICAL INDEX

) ) %
. . o - , - B 41
"PART’ . PAGE REF. PART PAGE REF. -~ PART PAGE REF: NUMERICAL INDEX
NO. NO.  NG. . NO. NO. NO.. " NO. NO. NO.  papt _PAGE REF. PART | ' : S
. - NO. . ART PAGE REF" PART PAGE REF
C 19337 27 . 53 1183-- 3 13 12 131- 1113 19 .2 . NO. NO. NO. NO.  NO. NO N :
C 19338 27 54 113- 4 . 15 13 131-.1115 13 8 195- 521 29 11 ~ - . 0. NO.
-C 19339 27 55 113- 102 17 .6 131~ 1127 21 19 195. 521 29 . 28- .
C 19340 27 56 113- 102 23 5 132 26° 23, 10 195- 525 23 18
C 19341 27 . 57 113- 102 23 26 132- . 48 23 14 195- 525 23B . 18 .
C. 7 19342 27 58 | 113- 102 " 29 5 132- 48 23B © 14 195- 533 23B 23’
' C - 19343 27 80 | 113- 102 20 27 132- - 46 28 20 195- 541 238 13
C 19344 . 27 63 113- 103 15 5 . 132- 48 23 14 - 195- 545 21 11
C 19345 21 64 118- 103 .19 " 15 132- . 48 "28B 29 195- 2027 .21 8
C 19346 27 B5 113- 103 21 10 132- 311 . 21 10 195- 2089 19 1 |
C 19347 27 - 68 113- 103 21 22 136- 103 -5 3¢ 21- 5 .25 - '
C 19348 27 -68 113- 103 23 9 138- 92 23 15 .211- -5 5 9
- C - 19349 27 70 ‘113- 103 23B 9 138- 92 29 8' 211- 11 25. 40 )
C 19350 . 27 76 113-. 103 23B 26 138-. . 97 25 .20 214- 103 11 7 ’
C 19351 27 77 113- 103 27 91" 138- 251 13 10 219- 10 21 4
C 19352 27 78 113- 104 27 92. 138- 2040, 21 23 219- . 17, " 19 14
C 19353 27 19 113- 122 17 -3 138-. 2054 29 10 219- 404 21 8 . !
C  19354° 27 80 113- 206 15 21 138- " 2055 21 4. 221- 13 5 8.
C’ 19355 271 81 113- 206 29 q 164- 543 .13 2 223- 34 3r 8
"C 15356 27 - 82 113- 207 15 .8’ 173- 215 11 3 321~ 2472 35 1
C- 19357 27 83 .| 113- 209 23 23 175- . 415 29 22 321- 2473 . 35 2
C* 19358 27 B4 i13- 213 29 11 178- 858, 23 . 28 321- 2476 - 35 3
C 19359 27" 8B "113- 233 24 3 178- 858 23B 28 321~ 2484 37 - .
C 19866 23 2 113- 233 23B ¢ 3 182- 286 29 12 321- 2487 35 6"
C 20028 23B 22 126- 13 23, 8 182- 523 33 21 353- 406 15 22
C 20185 29 3 |- 126- 13 23B , . 8 187- 1036 15 18
C 20189 29 26 126- 13 27- 87 187- 1041 5 -+ 89
C 20475 .,29 29 126- 16 19 '8 187+ .1041 31 -10
C 21559 23 30 i26- - 19 21 7 '187- 484 33 6
C 21559 23B 32 129- 6 ° 7 .M 187- 1047 1. 11
C 21560 23 29 129- 7 7 B4 ' 187- 1047 37 2 . .
k C - 21560. 23B 31 129- 27 33 18 192- 18 33 17 -
©C . 21576 - 25 11 129- 77 33 23 192- 19 13 10
| C 21634 31 15 129- 101 15 15 - 192- 19 15- 14 - !
c 22701 ! 14 129- 101 33 14 192- . 20 13. 4
) c 22701 8B 1 129- 102 13 5 192- 20 15 8
: C 22702 31 14 129- 102 15 i 192- 20 17 1
C 22702 . 33B 1 120- 102 17 8 192- 20 19 9
| C 22709 31 14 129- 102 19 10 192- 20 2 9 ~
| C 22709 35 1. 129- 102 23 13 1192- 20 21 21
\ F 53650 2. 61 |- 120- 102 23 17 192-' 20 23 12 "
| L 32763 © 23 18 129- 102 238 .13 192- 20 .23 16
M 20677 9 91 129- 102 27 90 192-° 20 23B 12 ‘
T 25070 23 2 129- 102 29 7 192- 20 271 -89
‘ ' ‘ T 25070 - 23B° 2~ | 129- 102"  ..29 24 192~ 20 29 . 6
.- T 33565 21~ 20 129- 102 33 . 12 192-  20° 29 23
: o S 129- 103 15. 10 192- 20 33 " 16
' 129- 103 23, 20 192- 21 15 9
. . HARDWARE CODE NUMBERS 126- 103 238 20 192- 21 23B 19
11- 812 ‘ 7 63 129- 103 29 31 192- 21 "23 - 18
©13- 420 21 85 129- 122 23. 31 192- 21 29 - 8
13- 520 271 13 129- 122 23B 30 192- 23 21 14
41- 24 13 2 129-. 122 33 15 193- 25 7 68
83- 66 28 7 129- 125 21 15 193- - 70 33 5 .
83- 412 27 72 129- 325 21 18 195~ 102 13. 11 B
83- 420 27 1 129- 504 11 4 195- 104 29 g .
92- 5 27 74 129- 642 33 10 195- 513 33 8 5 .
<111- 108 33 13 131, 69- 23 4 195- 521 19 18
111 202 19 8 131- 176 23 7 195- 531 23 9 Y
‘111~ 202 33 11 131~ 179 29 167 195- 521 23 217
113- 2 13 9 131- 629 37 1 195- 521 23B. 27




